== H_B. Fuller

.
Pull Test Results Form

Project Name: Monticello County Jail

Address: 171 Industrial Park

Roof Area Main Ambient 80.00°F Test 03/06/21
Location: Temp: Date:

Building  30-351t Building Building
Height: Width: Length:

Adhesive Tested: Sarncol AD Board

Batch Number: 01210224

Adhesive Bead Spacing: 12"and 4" O.C.

Board Stock Tested: N/A

Test Equipment: PFT 2000A

Calibration Date: 07/10/20

Max Capacity of Tester: 2000lbs

Test Performed By:  Justin Dorminey

Witnessed By:  Burnette Roofing

Test Areas Repaired By: Burnette Roofing

Project Type (Check One): |:]New Construction DTear—Off @Recover

Substrate Tested:

E Other: Modified Cap Sheet

|:| Steel |:| Structural Concrete

|:| Fiberglass Check One: EIPoured In Place EIPrecast
|:| Lightweight Structural Concrete |:| Gypsum

|:| Lightweight Insulating Concrete Check One: DPoured In Place D Precast
|:| Cementitious Wood Fiber |:| Wood

Check One: [_|Plank [_]Laminated

Test Procedure: Test conducted per ANSI/SPRI IA - 1 2015 Specification

Click HERE to view ANSI/SPRI IA -1 2015 standards.

HB Fuller cannot be held responsible for the water tightness of the repairs where tests were performed, nor can they be held

responsible for the structural integrity of the roof deck or any material below the adhesive.
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https://www.spri.org/download/standards_and_technical_reports/current_ansi_spri_standards/ANSI-SPRI-1A-1-2015-Standard-Field-Test-Procedure.pdf
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Google Earth Link

Insert Aerial Photo or draw roof sketch (mark test area locations)
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Comments: All tests were performed by ANSI SPRI standard. Tests 1-4 all had the same mode of failure which was the
substrate ( Modified cap sheet). Tests 1-3 were performed at 12" on center while Test #4 was performed on

the corner at 4" on center.
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file:///C:\Program Files\Google\Google Earth Pro\client\googleearth.exe

A
H.B. Fuller
Pull Test Results Form ~. Y

Results:
Uplift Resistance Adhesive
(Pounds per Square Foot) | Application | Mode of Failure
Test #1 Substrate
255 PSF 12" Other:
Test #2 Substrate
225 PSF 12 Other:
Test #3 Substrate
255 PSF 12" Other:
Test #4 Substrate
420 PSF 4" Other:
Test #5 Choose an item
PSF Other:
Test #6 Choose an item
PSF Other:
Test #7 Choose an item
PSF Other:
Test #8 Choose an item
PSF Other:
Test #9 Choose an item
PSF Other:
Test #10 Choose an item
PSF Other:
Test #11 Choose an item
PSF Other:
Test #12 Choose an item
PSF Other:
ADHESION TESTING ON THIS SARNACOL AD BOARD
PROJECT WAS CONDUCTED WITH:
RESULTS ARE VALID FOR THIS ADHESIVE ONLY.
Remarks: Tests all passed for 60 seconds for results above
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Photographs: (page 1)

When importing pictures into this report, please insert images directly into the boxes below by clicking on the picture icon.
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Photographs: (page 2)

When importing pictures into this report, please insert images directly into the boxes below by clicking on the picture icon.
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Photographs: (page 3)

When importing pictures into this report, please insert images directly into the boxes below by clicking on the picture icon.
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